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Complications of Diabetes

Microvascular (small blood vessels)
Retinopathy

Neuropathy

Nephropathy

Macrovascular (large blood vessels)
Stroke

Myocardial Infarction

Peripheral arterial disease
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Diabetes

Three Treatment Targets

T e

Blood Pressure <140/80 mmHg

HbAlc <58 mmol/mol (without frailty)
<75 mmol/mol (with frailty)

Cholesterol Total cholesterol <5 mmol/L

Information taken from the NDA shows that attainment of all 3
treatment targets in T2 diabetes was around a third for 2021.
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NICE Guidance Type 2 Diab

Feb 22
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Cardiovascular Outcome
Trials (CVOTs) i
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What have we learned?

Evidence from the CVOTs showed that SGLT2 inhibitors

demonstrated favourable outcomes in relation to cardiovascular
events.

Other agents, such as DPP-4 inhibitors (“gliptins”), sulfonylureas and insulin
did not show this benefit.
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Type 2 Diabetes in Adults: Management

ING28]

How to choose first-line medicines

NICE Kaie ors estonce

Rescue therapy

For symptomatic hyperglycaemia, consider insulin or a sulfonylurea and review when blood glucose control has been achieved.

)

First-line treatment

1 For information on using SGLT2

' inhibitors for people with type 2

‘ ! diabetes and chronic kidney disease
1 see the section on diabetic kidney
:_ sease in the guideline.
S =

[= | W —

1
]

% DPP-4 inhibitor (gliptin) ~ or | |
% Pioglitazone or i
% Sulfonylurea :
An SGLT2 inhibitor (‘flozin') :
for some people: :
1

]

If metformin
1 contraindicated|

Assess HbA1c, cardiovascular risk and kidney function

Mot at high CVD risk

o Metformin

Or if Gl disturbance

Q) Metformin MR

Chronic heart
failure or established [

atherosclerotic CVD

High risk of CVD
QRISK2 of 10% or higher

)

Offer

o Metformin

or if Gl disturbance

Start metformin
e Metformin MR alone to assess

Offer

adding an 5GLT2

FI'I nin

3| disturbance
e Metformin MR
tolerability befare | 2 so0n as metfomin
inhibitor tolerability is confirmed, consider

% SGLT2 inhibitor (‘flozin')

with proven cardiovascular benefit

If metformin
contralndicated

Consider
% SGLTZ inhibitor alone

+

If metformin
contraindicated

1 NICE technology appraisals recommend SGLT2 inhibitors as
| monotherapy options in people:
» who cannot have metformin
1 = for whom diet and exercise alone do not provide adequate
: glycaemic control.

I The SGLT2 inhibitors are recommended only if a dipeptidyl

@ Person's HbAlc not controlled below individually agreed
threshold, or the person develops CVD or a high risk of CVD
[]

: peptidase-4 (DPP-4) inhibitor would otherwise be prescribed
1 and a sulfonylurea or ploglitazone is not appropriate.

: In February 2022, using ertugliflozin to reduce cardiovascular
1 risk when blood glucose is well controlled was off label. See

s NlCE s information on Erescnbmg medicines.

| atherosclerotic CVD includes coronary heart disease, acute coronary
: syndrome, previous myocardial infarction, stable angina, prior coronary or other

[ revascl.lansatlnm cerehmvascular disease (ischaemic stroke and transient ischaemic attack) |
[

1 Published date: February 2022. This iz a summary of the advice in the MICE guideline on type 2 diabetes in

= J adults: management. © NICE 2022 All rights reserved. Subject to Motice of rights.

N I c Mational Institute for

Health and Core Excellence
Rescue therapy
For symptomatic hyperglycaemia, consider insulin or a sulfonylurea and review when blood glucose control has been achieved.

Treatment options if further interventions are needed

At any point At any pol
HBAlc not controlled below individually agreed threshold J LCardiouascuIar risk or status change
¥ |
:
If the person has or develops

e chronic heart failure or
% DPP-4 inhibitor ~ or % Pioglitazone established atherosclerotic CVD

or % Sulfonylurea

SGLT2 inhibitors may also be an option in dual
therapy:
not already prescr bed)
Orintriple therapy: |
aD Canaglifiozin ) (E¥ Dapaglifiozin )| {Established atheroscleratic CVD includes coronary heart disease, acute coronary syndrome, previous
1 myocardial infarction, stable angina, prior coronary or other revascularisation, cerebrovascular disease 1
@D Empagliflozin CEM_) '[lschaemlc stroke and transient ischaemic attack) and peripheral arterial disease. '

.At each point follow the prescribing guidance.
1 Switch or add treatments from different drug cdasses up to triple therapy (dual therapy if metformin is contraindicated).
! uIn February 2022, using ertuglificzin to reduce cardiovascular risk when blood glucose is well controlled was off label. See NICE's information on prescribing medicines.

How to choose further medicines

If the person has or
develops a high risk of CVD
(QRISKZ of 10% or higher)

Switching or adding treatments
Consider

An SGLT2 inhibitor
(if not already prescribed)

Switching or adding treatments
Offer

If triple therapy with metformin and 2 other oral drugs is not effective, not tolerated or contraindicated,
consider triple therapy by switching one drug for a GLP-1 mimetic for adults with type 2 diabetes who:
» have a body mass index (BMI) of 35 kg/m? or higher (adjust accordingly for people from Black,
Asian and other minority ethnic groups) and specific psychological or other medical problems
associated with obesity or
» have a BMI lower than 35 kg/m? and:
— for whom insulin therapy would have significant occupational implications or
- weight loss would benefit other significant obesity related comorbidities.

‘When dual therapy has not continued
to control HbAlc to below the person's
individually agreed threshold, also consider

insulin-based therapy (with or without other
drugs).
@ Dapaglifiozin ) (D Empagliflozin
@D Canaglifiozin

Published date: February 2022. This is a summary of the advice in the NICE guideline on type 2 diabetes in adults: management.
© NICE 2022, All rights reserved. Subject to Notice of rights.
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SGLT2 Inhibitors

First line alongside Metformin for
vast majority of people.

Independent of HbAlc.

Proven cardiovascular benefit (not
Ertugliflozin).

Consider Dapagliflozin.
“Offer” or “Consider”

Chronic heart
failure or established
atherosclerotic CVD

o Metformin

and as soon as metfomin

tolerability 1s confirmed, offer

o SGLT 2 inbubsitor (Mo

with proven candiovascular benefit

\
1)

r

Start metformin
alore 1o assess
tolerabdity before
adding an SGLT2
inhibitor

%
High risk of CVD
QRISK2 of 10% or higher

% SGLT2 inhibitor (flozin)

with proven cardiovascoudar benefit

T
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If they are at high risk of
developing cardiovascular
disease, consider an SGLT2
inhibitor with proven
cardiovascular benefit in
addition to metformin. [NG28]
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SGLT2 Inhibitors for High Risk of
CVD with Type 2 Diabetes

Calculating Cardiovascular Risk

QRisk2

A tool to provide an estimate of a person’s cardiovascular risk
over the next 10 years.

QRisk2 within current clinical systems and suggested by current
NICE guidance.

Not to be used in secondary prevention, type 1 diabetes or with
eGFR<60 +/ albuminuria

QRisk® 2 will underestimate risk in some cases, so clinical
judgement required (HIV treatment, serious mental health
problems, antipsychotics, corticosteroids or
immunosuppressants, autoimmune disorders e.g. systemic
lupus erythematosus).
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SGLT2 Inhibitors for

Atherosclerotic Cardiovascular
Disease for Type 2 Diabetes

Coronary heart disease, acute coronary syndrome, previous

myocardial infarction, stable angina, prior coronary or other

revascularisation, cerebrovascular disease (ischaemic stroke and

transient ischaemic attack) and peripheral arterial disease. ‘ ‘

If they have chronic heart
failure or established
atherosclerotic cardiovascular
disease, offer an SGLT?2
inhibitor with proven
cardiovascular benefit in
addition to metformin. [NG 28]



<

SGLT2 Inhibitors for CKD with or

without Type 2 Diabetes

NICE TA 775 Dapagliflozin for
treating CKD

Standard Care: Diet and Lifestyle and ACE/ARB (where
UACR>3mg/mmol) to maximum tolerated dose

Strong evidence from RCTs showed that SGLT2 inhibitors
reduced the risk of CKD progression, mortality and
cardiovascular events in adults with type 2 diabetes and CKD.

66

itis an add-on to optimised standard
care ....and people have an estimated
glomerular filtration rate (eGFR) of 25
ml/min/1.73 m2 to 75 ml/min/1.73 m2 at
the start of treatment and have type 2
diabetes or have a urine albumin-to-
creatinine ratio (UACR) of 22.6 mg/mmol
or more. [TA 775]



< SGLT2 Inhibitor Comparison

Diabetes

& Primary Care

Indications, doses and starting

NEED TO Know: SGLT2 INHIBITORS @

stopping recommendations of SGLT2 inhibitors, by drug name.

Drug Indication Drug and dose Initiate Stop/reduce Notes
- L P =
Insufficiently Canagliflozin 100 mg eGFR >45°  eGFR persistently < 45t Licensed for initiation _tu eGFR =30 but _
e Increase to 300 mg if required  eGFR 260  Reduce to 100 mg if eGFR <60 et
type 2 diabetes ’ mg i requt B . 8! add another plucose-lowering drug if needed
Canagliflozin Dish : ; I
iabetic eGFR persistently <30 and ACR <30 mg/mmal : s
kidney disease  Canagliflozin 100 mg eGFR =30 Can continue to dialysis/transplant if :2g}c}:jrr%ﬂgndard of care (e.g. ACEi or
(DKD) ACR =30 mg/mmol
Insufficiently tlicensed for initiation to eGFR >15 but
controlled Dapagliflozin 10 mg eGFR 2457 eGFR persistently <45t reduced glucose lowering below eGFR 45;
type 2 diabetes add another glucose-lowering drug if needed
.o . | Diabetic/chronic L. o : ) :
OPEHIOn iy i Dapailtomgccrais N1 SO Sp csinss it ot DXOCK0 b
Symplomatic P o " Nao lower eGFR limit. Specialist discussion as ) . )
chronic HFrEF Dapagliflozin 10 mg eGFR =15 dialysisftransplant approaches With or without type 2 diabetes
. *Licensed for initiation to eGFR 230 in those
Insufficiently i . + ) i . .
controlled Empagliflozin 10 mg eGFR =60 eGFR persistently <45 with established CVD hut reduced glucose
N 2 diabet Increase to 25 mg if required eGFR =60 Reduce to 10 mg if eGFR <60 lowering below eGFR 45; add another
Empagliflozin | 'YPE = Clabeles glucose-lowering drug if needed
Symplomatic . " eGFR <20; should not be used in those with ) . )
chronic HFrEF Empagliilozin 10 mg eGFR 220 end-stage renal disease or on dialysis With or without type 2 dizbetes
Ertusliflozin Glycaemic Ertugliflozin 5 mg eGFR 260  eGFR persistently <45 eGFR <45, reduced glucose-lowering; add
& control Increase to 15 mg if required eGFR =60 eGFR persistently <45 anather glucose-lowering drug if needed

eGFR presented in mL/min/1.73 m?.

ACEi=angiotensin-converting enzyme inhibitor; ACR=albumin:creatinine ratio; ARB=angiotensin receptor blocker; CVD=cardiovascular disease; eGFR=estimated glomerular filtration rate;
HFrEF=heart failure with reduced ejection fraction.

Nate: Licences for some drugs in this list may differ in Northern Ireland. This advice is for HCPs in Great Britain only.
Information correct on 18™ February 2022, Licence amendments pending - view most recent version.
Always consult the electronic BMF or the Summaries of Product Characteristics (SPCs) prior to prescribing any drug.

SPCs: Canagliflozin | Dapagliflazin | Empagliflozin | P

Diabetes & Primary Care Vol 24 No X 2022
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Prescribing SGLT2 Inhibitors Safely

Cautions and Contraindications

DKA

Ketogenic or very low carbohydrate diet
Currently unwell
Pregnancy/breastfeeding

Type 1 Diabetes

Persistent/complicated UTI

Frail and elderly

Guidance awaiting approval at APC (June 22)
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Side Effects of SGLT2s

SGLT2 inhibitors cause glucose to be removed from the body through urine — UTI/fungal infections.

Fournier’s Gangrene (necrotising fasciitis of the perineum) a very rare side effect but ensure counselled on
need for immediate review.

Diabetic ketoacidosis (risk of euglycaemic DKA increased)
Dehydration (thirst, hypotension)
Weight loss

BP reduction

The risk of DKA must be considered in the event of non-specific symptoms such as nausea, vomiting,
anorexia, abdominal pain, excessive thirst, difficulty breathing, confusion, unusual fatigue or sleepiness.
Patients should be assessed for ketoacidosis immediately if these symptoms occur, regardless of blood
glucose level.



SGLT2 Inhibitor Counselling

Written Information

Sick day rules — stop SGLT2 inhibitor if diarrhoea or vomiting or symptoms suggestive of DKA. SGLT2
inhibitors:updated advice on the risk of DKA

Staying hydrated
Potential side effects including Fournier's Gangrene and risk of euglycaemic DKA. MHRA alert

NHS|

NHS Number: “NHS numbers

NHS|

[ —
<Basent name
“Pesent Adress Medicines and Dehydration “Medicine Sick Day Guidance”
“Todays date>
i .
Sodium-glucose Co-transporter 2 (SGLT2) Inhibitors Denydration is dus 0 3 loss of fuid from your bady. Vﬂmilng ﬂnrmn!a anﬂm(hqnlempemna Swests,
-0 porter 2{SGLT2) ety ot b A e sty s 'our duide
Dear <Patient Name> ‘become dewﬂmﬁﬂ Having two or more episodes vaﬂmllmn or du:rmua: or h:wng a prolonged fever can
2t o dehyarat . ®
You dng 3 SGLT2 inhibitor . t F
Taking certain meds it serous lness.
T s e — o Forxiga
it i h oo By vy Medicines that make dehydration more fkely are: . .
This i an - "  inchiding: Diuretics  Sometimes caled water pils” =3 Furosamide, sponclactons, bendrofmsthiazica d | f |
B e ot e e , apagliflozin
disbeies medicines and your prescriber may therefars need to aker the doss stop your kidr ng if you
+ Ceyoraen - T medcne Iceases ol e clume 55 may cause denpirasen. To prevent ACE nhibiors Med e ql.smpd.penmiugm ramipril
i, o s mes ending n “sartan” Losartan, candasanan. valzartan
. " e et NOADs  vieneresien pan e Z imrron, cefenae wagroen
ik af infecse . aonical area wih . i . .
i e Pkt toh tactic scidosis
atiant inte A medicine for diabstes
I rare cases, SGLTZ Inhilere can cause mars s Medicine names znding in “gifissiv & Cansgifozin, Dapagificzn, Empsgitozin
e e andicner i o ieae seek sl adie imedisely 0k ey f
= tllowing
« Raad weightioss ¥ you devsiop 3 dsnydmw inass then 15 ot st you dscs yar conion wih » maces
* Fodiogor bong ik o stmach i prafessional. This may be your GF, Nurse o Phamacist. You may be advised to discontinue faking
+ Fastand dee Tiscaatons Which e Your Hooa pressurs for  short e a3 blacd tat il be amanged 1 ehask your
© v et et s he mouth iy frcon Ramtorlofop $2iig el ot o gy oy 4 S8 e
« Different adour 1o your breath, urine of sweat may need adr
« Sewers pain, lendemess, redness, of sweling ‘down below, accompanied by fever or feeling uel P'T‘* ik iy caing o GF o e ot of rs S | 0x e ot dcremsts 1 oy i
' for reguiar

1 <Patient name>) am on th flloing medicatons tht put me a sk of acute Kidney nury i am
I yous becarme el and have varniting, discthaes, o feuer, you chaukd drated:

top his mscication. Vou can restart

when you are better (eating and drinking narmalivl, however # vou remain umwel afier 48 hours seek medical fridoed
advice from your GP. Pharmacist o NHS 111
The fallowing biood teets ane required o menitar your reatmen, at lsast cnce  year. If you haven't had cne Plaase cut o1 the aler card i and place n your wallet
i the last year, please brok a biood test with your GP practics
] “Medicine Sick Day Guidance” Allert Card Medicines that need medical advice if you are il

To moror disbees (1 preseribed for Gabates]
e chech how your KNy
o check how

Medicines endi T
3. Lismopril, peringopr, ramipril

= are worll Wnen youere unwel wih any of e elouing

omiting snd diarhoes (uniess very minar) . I
Hotes: Fevers, sweats and shaking Medicines ending in “sartan’
Vour next appainiment it Losartan, candesartan, valsartan
B Contact 3 medical professionsl, this may be your GP, ;
Nurse or Phameost Onsaos A matory pan ke e a for you
If advised, STOP taking the medicines highlighted | [ Diuretics. ‘Sometimes called “Water pills™ A booklet introducding you to your
overieat 2. Furssemide. s and helping you

Bencronemetiazide, Indapamde better understand type 2 disbste:

Restart when you sre wel

(ususlly 2438 hours of esting nd crinking normaly) | ] Diabetes Mettormin and “gliflozin's” This booklet s intended for use when
you have baen prescribed Forxiga

Page 1al1



https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-the-risk-of-diabetic-ketoacidosis
https://www.gov.uk/drug-safety-update/sglt2-inhibitors-reports-of-fournier-s-gangrene-necrotising-fasciitis-of-the-genitalia-or-perineum
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SGLT2 Inhibitors

To swop or to add?

Existing Regime:

Adjusting medication when adding Dapagliflozin for cardiorenal protection (oral only)

Current regime includes: Suggested adjustment following discussion with patient: Monitoring needed:

HbA1c target met: HbA1c target not met:
Metformin only Up titrate to maximum tolerated dose of Metformin and add Repeat HbAlc as per normalschedule (6- Repeat HbAlc after 3 months and escalate
Dapagliflozin. 12months). treatment if target still not met.
Gliclazide (or other Sulfonylurea) Add Dapagliflozin and reduce dose of Sulfonylurea by 50% Check fasting blood glucose levels for 1 week Repeat HbA1lc after 3 months and escalate
after changes. Gliclazide can be reduced or treatment if target still not met.

stopped as appropriate.

Alogliptin/Linagliptin Swap for Dapagliflozin. Repeat HbAlc as per normalschedule (6- Repeat HbA1lc after 3 months and escalate
Saxagliptin/Sitagliptin 12months). treatment if target still not met.

Pioglitazone Add Dapagliflozin if HbAlc above target. n/a Repeat HbAlc after 3 months and escalate
treatment if target still not met.
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SGLT2 Inhibitors

To stop or continue?

NICE (NG28) advises that if a person achieves HbAlc below target
should encourage to maintain unless hypoglycaemia.

Very low risk of SGLT2i causing hypoglycaemia (unless in combination
with a sulfonylurea or insulin).

When eGFR<45 glycaemic effect minimal but still cardio and renal
protective.

Discuss with Specialist when eGFR drops to ESKD (eGFR <15)
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Diabetes and Frailty
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Diabetes and
Frailty

Aim to reduce over treatment of
blood glucose

Consider renal function, hypoglycaemic risk, HbAlc and
individualise treatment targets for individual patients

Table 3: Recommended therapeutic targets and treatment de-escalation thresholds?

suitability of NPH insulin with regard
to risk of hypoglycaemia. Therapies
that promote weight loss may
exacerbate sarcopenia.

De-escalation threshold Treatment target
Threshold Suggested interventions Targets Interventions
The fit 53 mmol/maol Evaluate long-acting sulfonylurea and 58 mmol/mol Avoid initiating new
older adult (7.0%) insulin therapy that may cause (7.5%) agents that may cause
with hypoglycaemia. Consider appropriate hypoglycaemia or
diabetes dosage in setting of renal function. exaggerate weight loss.
Moderate - 58 mmol/maol Discontinue any sulfonylurea if HbAq - 54 mmol/mol DPP-4 inhibitors and
SEVErE (7.5%) below threshold. Avoid TZDs because (8.0%) longer-acting insulins
frailcy of risk of heart failure. Cautious use of have demonstrated
insulin and metformin mindful of renal safety. TZDs may increase
function. risk of heart failure. SGLT-
2 inhibitars may provide
additional benefit in
people with heart failure
but also exacerbate
symptoms of diabetes.
Very &4 mmol/mol Withdraw sulfonylureas and short- 70 mmol/mol DPP-4 inhibitors at
severa {8.0%) acting insulins because of risk of {8.5%) renally appropriate dose
frailty hypoglycaemia. Review timings and for those close to target.

Consider once-daily
marning NPH insulin or
analogue alternatives if
symptomatic nocturnal
hyperglycaemia. Educate
carers and relatives
regarding risk of
hypoglycaemia.

HbAs, =glycated haemoglobin; TZD=thiazolidinediones; DPP-4=dipeptidyl peptidase-4; SGLT-Z=sodium-glucose co-
transporter-2; MPH=neutral protamine Hagedom

Strain W, Hope 5, Green A, Kar P, Valabhji l, Sinclair A. Type 2 diabetes mellitus in older people: a brief statement of key
principles of modern day management including the assessment of frailty. A national collaborative stakeholder initiative.
Digber Med 2018; 35 (7): 838-545.

© The Authors. Reproduced with permission.
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Recognising Hypoglycaemia

Where level of glucose in the blood is too low (<4) Can affect
everyone differently.

HYPOGLYCEMIA

) « & (

m

?TOG

IRRITABILITY
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Insulin Formulary

Formulary website to be updated
shortly

Approved May 22

High Strength Rapid Acting Insulin

Consider using a high strength rapid acting insulin where severe insulin resistance and requirement to use
more than 20 units of rapid acting insulin per day.

Ultra Rapid Acting Insulin

Consider if post prandial hyperglycaemia.

Type 2 Diabetes
NPH (neutral protamine Hagedorn) Insulin
Injected once or twice daily according to need. [NICE 2022]

Insumanp® Basal Cartridge £17.50
| (isophane insulin 100 units/mL) Solostar® pen £19.80
Humulin® | Vial £15.68
(isophane insulin 100 units/mL) Cartridge £19.08
KwikPen® £21.70

Short Acting Insulin

Consider starting both NPH and short acting insulin (particularly if HbA1c > 75), administered either

senaratelv or as a nre-mixed (hinhasic) hiiman insulin nrenaration INIC.F 200221




Biosimilar Insulins

Always prescribe insulin by
brand!

Toujeo® sewsior
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Tresiba® FlexTouch® 100 units/mL pen r

Bath and North East Somerset,
Swindon and Wiltshire Partnership

Working together for your health and care

Up to 80 units 300 total units 1-unit dose
per injection per pen adjustments

@

Tresiba® Tresiba®
100 units/mL 200 units/mL

For patients who are colour blind, a
Tresiba® FlexTouch® 200 units/mL pen tactile element has been added to the
push-button to help differentiate the
two formulations. This step is in addition
to reading the formulation information
on the packaging and pen.

Up to 160 units 600 total units 2-unit dose \

per injection per pen adjustments

High Strengt
Insulins |

Toujeo® 3

o injection
Jution for in)
307 pre-filled pen

ne
1 or severe Overdo%

= 2 units
1Step  enheden

Toujeo®
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Care when prescribing

e
Humalog Kwikpen

nsulin ispro injection

The Six steps to insulin safety



https://diabetesonthenet.com/cpd-modules/the-six-steps-to-insulin-safety/
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Prescribing Information

Wiltshire CCG Medicines Management (Medicines - Medicines
(bswpartnership.nhs.uk))

Formulary (bswformulary.nhs.uk)

Quarterly Practice Reports (CCG)

Newsletters — BSW Medicines Optimisation Update “MOP-UP”
Eclipse — Diabetes dashboard (Swindon only)

SystmOne

Arden’s templates

Clinical Reporting —Prescribing alerts; diabetes

Specialist Team Telephone Email
BaNES DSN 07876 265064 ruh-tr.bathdsnsupport@nhs.net
Swindon DSN 01793 463841 SWICCG.CommunityDiabetesService@nhs
1
Wiltshire DSN North, East and West 01248 456 483 whc.diabetesnurses@nhs.net
South 012722 425 176



https://bswpartnership.nhs.uk/medicines/
mailto:ruh-tr.bathdsnsupport@nhs.net
mailto:SWICCG.CommunityDiabetesService@nhs.net
mailto:whc.diabetesnurses@nhs.net
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Updated NICE Diabetes Guidance for
Glucose Monitoring

“On Thursday 31st March 2022, the National Institute for Health and Care Excellence (NICE) updated the
recommendations in their Diabetes guidance in relation to glucose monitoring.

BSW CCG are aware of this updated guidance and people with diabetes should be assured that we are
working closely with local Diabetes Specialist colleagues and other local stakeholders in relation to the
implementation of this updated guidance, with the aim to maximise benefits, prioritise people with Diabetes
with the greatest clinical need, and allow all people with diabetes access to the best possible treatment for
their clinical circumstances. We would politely ask our people with diabetes to please bear with us whilst we
complete this process.

Further information will be released when available in due course.”

The updated guidance relates to continuous glucose monitoring which is usually managed via the local
Specialist Diabetes service:

Type 1 diabetes in Adults - https://www.nice.org.uk/guidance/ngl7/chapter/Recommendations#continuous-
glucose-monitoring

Type 1 and Type 2 diabetes in Children and Young People —
https://www.nice.org.uk/guidance/ng18/chapter/Recommendations#continuous-glucose-monitoring

Type 2 Diabetes in Adults - https://www.nice.org.uk/guidance/ng28/chapter/Recommendations#continuous-
glucose-monitoring
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Keen to know more?

Community of Practice

To join, email Alison Evans
whc.diabetesprofessionaleducation@nhs.net

BSW Training Hub Calender link
Eden Complement Plus Link

An award winning 6 month diabetes digital learning
programme for Clinical Pharmacists. It aims to increase
knowledge and confidence, and enhance the skill levels in
caring for people living with diabetes.

An Integrated Career and Competency Framework for
Pharmacists in Diabetes Link

Diabetes Education NHS|

Bath and Horth East Somerset,
Swindon and YWiltshire
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OMLIME LEARNING wia MS teams 1-2pm 1N PERSON LEARNING


https://bswtraininghub.nhs.uk/training-calendar/
https://www.edendiabetes.com/complement-plus
https://www.diabetes.org.uk/professionals/news--updates/integrated-career-framework

